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-~ - -
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annn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum Spectrum I
Ref Level 30.00 dBm Offset 10.80 dB Mode Sweep Ref Level 30.00 d8Bm Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr l[®1Rm Avgpwr
Limit ¢heck ‘ PABS | Limit ¢heck ] PAps ‘
A 200 B< 200
20 dB) t . 20dl T |
10 dB 10d
0 db O e, T Ws [ od I{'M;MM\/\_,_« g _Ml
-10 d8m - { 11 t -10d8 T ’ 1 i
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- ”'Jﬂ, \ e r/‘[ \’\.\
-40 d8 WY e = o 40 d8 = =] =
= A ——y i
] [ ]
i 50 dem
-60d -60 dBm
CF 816.5 MH2 691 pts Span 15.0 MHz ] (|| CF 821.5 MHz 691 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.78 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.70 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aALimit || Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit
~7.500 MHz 2538 MHz __100.000 kHz 81395162 MHz 33.64 dBm 54.42 dB 20.64 dB ~7.500 MHZ 5538 Mz | 100.000 Kz | B16.95163 MIiz 35,4 9o 5310 6B TR
=2:338 Mz ZOUDMHy | .000KHz | 613.65125 My -36.67 dBm -57.44d8 | -15.67dB -2.538 MHz -2.500 MHz | 30.000kHz | B18.98125MHz | -36.23dBm |  -56.93dB -15.23 dB
2.500 MHz 2538 MHz | 30.000kHz | 819.01875 MHz -37.53 dBm 58.3108 -16.53 dB 2'500 MHz R R T I T A A T o] ST
2.538 MHz 7.500 MHz | 100.000 kHz | 810.04838 MHz -32.57 dBm -53.35 dB -19.57 d8 5538 MHz S 500 MR | 100000 kis | 594.04558 MRS | A T S400% TR
w7 v

L J J
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dém Offset 10.80 dB Mode Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
"”‘Lﬁﬂvﬁgck Paps il Ghack
20 dBmZ0 20 dBm 2
i I [
I i
-10 dB ’f L -10 d } \
-20 dB J -20d \
-30 d8 { -30 der
T J 1i P I ]
P I N Y P s AN
A\ o) e Pond Nl AL L ] W -

CF 819.0 MHz 691 pts

Span 20.0 MHz CF 819.0 MHz

691 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 22.09 dBm

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

RBW 100.000 kHz Tx Power 21.78 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | Range Up | RBW | __Frequency | PowerAbs | Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz 100.000 kHz 813.94799 MHz -37.51 dBm -59.60 dB -24.51 dB -10.000 MHz -5.038 MHz 100.000 kHz 810.14631 MHz -49.96 dBm -71.74 dB -36.96 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz -43.46 dBm -65.55 dB -22.46 dB -5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz -59.59 dBm -81.37 d8 -38.59 dB
5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -63.04 dBm -85.13dé -42.04 dB 5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -44.19 dBm -65.97 dB -23.19 dB
5.038 MHz 10.000 MHz | 100.000 kHz 827.79565 MHz -49.96 dBm -72.05 dB -36.96 dB 5.038 MHz 10.000 MHz | 100.000 kHz 824,05201 MHz -39.11 dBm 60.89 dB 26.11 dB
w ~7
L Il J L J
Date: 14.JUN.2017 23:32:44 Date: 14.JUN.2017 23:35:03
Band Edge / Full RB

Spectrum | v

Ref Level 30.00 dem Offset 10.80 dB Mode Sweep

SGL Count 100/100

@ 1Rm AvgPwr

Limit ¢heck PABS
20 dBm229
10 dBm
WMVVMMWW
0dem I"“ \
-10 dBm
| [ ‘

-20 dBm fj \\‘

-30 dem

-50 dBm

-60 dBm

CF 819.0 MHz 691 pts Span 20.0 MHz

Spectrum Emission Mask
Tx Power 21.59 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.88995 MHz -35.99 dBm -57.58 dB -22.99 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz | -40.55 dBm -62.14 dB -19.55 dB
5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -40.14 dBm -61.73 dB -19.14 dB
5.038 MHz 10.000 MHz | 100,000 kHz 824.05201 MHz -35.65 dBm -57.24 dB -22.65 dB
J1 ) T

Date- 44 LN 2047 233722

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-31 of 50




s=amranas. FCC RF Test Report Report No. : FW740840

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum uvn Spectrum

Ref Level 30.00 d8m  Offset 10.80 d& Mode Sweep Ref Level 30.00 dém  Offset 10.80 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvagPwr

Limit ¢heck PABS Limit ¢heck PABS
2< 20(
20 dﬂmjzn 20 df

1 I

[ o N
]

dB -20d \\'
b f I
T I 1 A

\ [ 2\ M |

i

(e i 9 P LSS AL O VA 8 DU O . YW LW

CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.03 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 20.83 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Power Rel ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz 813.91897 MHz -38.85 dBm -59.88 dB -25.85 dB 10,000 MHz 5,038 MHz | 100.000 kHz 810,17533 MHz -50.97 dBm ~71.80 dB -37.97 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz -43.72 dBm -64.75 dB -22.72d8 -5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz -60.90 dBm -81.73 dB -39.90 dB
5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -62.66 dBm -83.69 d& -41.66 dB 5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -43.52 dém -64.35 dB 22,52 dB
5.038 MHz 10.000 MHz | 100.000 kHz 827.85369 MHz -51.47 dBm -72.50 dB -38.47 dB 5.038 MHz 10.000 MHz | 100.000 kHz 824,05201 MHz -38.05 dBm 58.88 dB -25.05 dB
kg ~7
L J{ J [ [ ) ] 1) wa
Date: 14.JUN.2017 23:33:54 Date: 14.JUN.2017 23:36:13

Band Edge / Full RB

Spectrum | uvn

Ref Level 30.00 dem Offset 10.80 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PAB

20 dBm229

7]

10 dBm

0dem AP L/ v Sonin pnird

| \

§ \
-20 dém

-30 dem Mf \
-40 dBm Lo i

PRI s ¥

-50 dBm

-60 dBm

CF 819.0 MHz 691 pts Span 20.0 MHz

Spectrum Emission Mask Standard: None

Tx Power 20.57 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.91897 MHz -37.29 dBm -57.86 dB -24.29 dB

-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz | -42.06 dBm -62.64 dB -21.06 dB
5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -42.08 dBm -62.65 dB -21.08 dB
5.038 MHz 10.000 MHz | 100,000 kHz 824.,05201 MHz -37.12 dBm -57.69 dB -24.12 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 10.80 d& Mode Sweep

Ref Level 30.00 dém
SGL Count 100/100

Offset 10.80 dB Mode Sweep

@ 1Rm AvgPwr

(@ 1Rm AvgPwr

Limit ¢heck
20 dﬂmjzn

Limit ¢heck
20 dBim 20t

10d

0dB

-10 dl \
-20d

5 db /
-30 dB: f -30 dBr
. I i P f Jl
. V1, JL J| i AN
f\, e B st | ez Do) \M LN . uf\ ool T T J\MN

CF 819.0 MHz 691 pts

Span 20.0 MHz CF 819.0 MHz 691 pts

Span 20.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask
Tx Power 21.42 dBm

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

RBW 100.000 kHz Tx Power 21.36 dBm

RBW 100.000 kHz

Range Low | Range Up | RBW | __Frequency | PowerAbs | Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz 813.59974 MHz -40.09 dBm -61.50 dB -27.09 dB 10,000 MHz 5,038 MHz | 100.000 kHz 810,23337 MHz 51.67 dBm 73.03 dB 3867 dB
-5.038 MHz -5.000 MHz 30.000 kHz 813.98125 MHz -43.52 dBm -64.93 dB -22.52 dB -5.038 MHz -5.000 MHz 30.000 kHz 81398125 MHz -60.62 dBm -81.98 dB -39.62 dB
5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -62.79 dBm -84.21d8 -41.79 d8 5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -43.06 dBm -64.42 dB -22.06 dB
5.038 MHz 10.000 MHz | 100.000 kHz 827.82467 MHz -51.86 dBm -73.28 dB -38.86 dB 5.038 MHz 10.000 MHz | 100,000 kHz 824.05201 MHz -35.13 dBm 56.40 dB 22.13d8
i Nig
L JL J )8 J

Date: 15.JUN.2017 14:51:37

Date: 15.JUN.2017 14:52:46

Band Edge / Full RB

Spectrum | uvn
Ref Level 30.00 dem Offset 10.80 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS
20 dBm229
10 dBm
0 dBm { sl i Bt A AAAN A ANNNAN A
-10 dBm !f \\
|
-20 dBm f \
-30 dem AJ'/ L\
~40 dem R it nh g P e s 4 el
-50 dBm
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.67 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.94799 MHz -36.72 dBm -57.39 dB -23.72 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 81398125 MHz | -41.98 dBm -62.65 dB -20.98 dB
5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -41.69 dBm -62.36 dB -20.69 dB
5.038 MHz 10.000 MHz | 100,000 kHz 824.,05201 MHz -37.37 dBm -58.03 dB -24.37 dB
)yl J TN o8
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s=amranas. FCC RF Test Report Report No. : FW740840

LTE Band 26 / 15MHz QPSK

Lowest Band Edge /1 RB Lowest Band Edge / Full RB

"g’ Spectrum I

Ref Level 30.00 dBm Offset 10.80 d& Mode Sweep

Ref Level 30.00 dBm Offset 10.80 dB Mode Sweep
SGL Count 100/100

SGL Count 100/100

@ 1”Rm AvgPwr

@ 1Rm AvaPwr

Limit ¢heck PABS Limit ¢heck PABS
20 4R20d 20 dE”IYIII
10 dBm n 10d8
I 5
[ I ]
f i |

[ \ o [ '\

| o — (o

| X
ot
i st o
— . IO " 10|
| manmreas e A R DO Y 60d
CF 821.5 MHz 691 pts Span 30.0 MHz | (|| CF 821.5 MHz 691 pts Span 30.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.98 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.73 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Rangelow | RangeuUp | RBW | _Frequency | PowerAbs Power Rel ALimit Range Low | RangeUp | RBW | _Frequency | PowerAbs Power Rel ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz 813.94068 MHz -39.36 d8m -61.33 d& -26.36 dB -15.000 MHz ~7.538 MHz | 100.000 kHz 813.94068 MHz -35.13 dBm 56.67 dB -22.13 dB
-7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -42.94 ddm -64.92d8 | -21.94d8 -7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -41.06 dBm | -62.80 dB -20.06 dB
7.500 MHz 7.538 MHz 30.000 kHz 829.01875 MHz -59.33 d8m -81.30 d& -38.33 dB 7.500 MHz 7.538 MHz 30.000 kHz 829.01875 MHz -41.72 dBm -63.45 dB -20.72 dB
7.538 MHz 15.000 MHz | 100.000 kHz 834.77621 MHz -48.91 dBm -70.89 dB -35.91 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829.05932 MHz | ~36.80 dBm | 58.53 db | 223.80 dB
w Y ﬁﬁﬂﬁr_
l J J
Date: 14.JUN.2017 23:39:41 Date: 14.JUN.2017 23:44:19

LTE Band 26 / 15MHz 16QAM

Lowest Band Edge /1 RB Lowest Band Edge / Full RB

- Spectrum

Ref Level 30.00 dBm Offset 10.80 dg Mode Sweep

Ref Level 30.00 dBm Offset 10.80 dB Mode Sweep
SGL Count 100/100

SGL Count 100/100

e1am AvgPwr

[@1Rm AvaPwr

Limit ¢heck PABS Limit ¢heck PABS
20 4B 200 20 dBif20C
10 def “ 10d
g 1 § .
-10 d8m ) l\ -10 dB !
-20d ! 4 , k
[

e / \

o Wi S

o 'l

40 dB

g

U‘ H [ T T
d i A I o[l
A st o SR I ||
o b AV [\ it Myl hane/ -
CF 821.5 MHz 691 pts Span 30.0 MHz | [{l CF 821.5 MHz 691 pts Span 30.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.79 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.65 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Power Rel ALimit Range Low RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-15.000 MHz ~7.538 MHz |_100.000 kHz 813.46064 MHz -38.36 dém 59.15d8 -25.36 dB 15,000 MHZ ~7.538 MRz | 100.000 kHZ 513.04068 MHz 37.14 dBm 57.79.dB 24.14dB
-7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -42.20 dBm -62.99 dB | -21.20 d8 -7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz | -42.76 dBm | -63.41d8 -21.76 dB
7.500 MHz 7.538 MHz | 30.000 kHz 829.01875 MHz -60.30 d8m -81.10 d8 -39.30 d 7.500 MHz 7.538 MHz | 30.000 kHz 820.01875 MHz -43.11 dBm 63.76 dB -22.11dB
7.538 MHz 15.000 MHz | 100.000 kHz 834.81985 MHz -49.38 dBm -70.18 d& -36.38 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829.10296 MHz | -37.13 dBm | 57.77 dB -24.13 dB
- v
L B J ) ] QI e
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 15MHz 64QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

Spectrum

Spectrum I

Ref Level 30,00 deém

Offset 10.80 d&

Ref Level 30.00 dBm  Offset 10.80 dB Mode Sweep Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1”Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABE
20 dBm 2L 20 dB 200
10 dBn ﬁ 10 dBm
0 dei J i 0dam I
-10 dBm - 10d ' k
7 J \
-30 dam j \ HL -30 de ',,,{ \H
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araee” -4
J {14, T 11l sz
50 .,\ ] v 1J\\'\L {\_J‘MJN"L, \ (\ Bm
- s U (Y Y 5 T—\ g —— SERALNEN ||| -
CE821.5MHz 691 pts Span 30.0 MHz ] (|| CF 821.5 MHz 691 pts Span 30.0 MHz

Standard: None
Tx Bandwidth 15.000 MHz
RBW |

Spectrum Emission Mask
Tx Power 21.15dBm

RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 20.77 dBm

Standard: None
Tx Bandwidth 15.000 MHz

Date: 15.JUN.2017 14:55:05

RBW 100.000 kHz

Rangelow | Rangeup | Frequency | Power Abs Power Rel ALimit Range Low | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-15.000 MHz 7.538 MHz _ 100.000 kHz _ 813.94068 MHz -38.51 dem -60.06 d& 25.61d8 15,000 MHZ ~7.538 Mz | 100.000 KMz | B13.94068 MHz ~37.32 dBm 56.00 db 2432 0B
=7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -42.19 dBm -63.34dB | -21.19d8 -7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -42.56 dBm 63.32 dB -21.56 dB
7.500 MHz 7.538MHz | 30.000kHz | 829.01875 MHz 60.35 dem -81.50d8 -39.35 de 7,500 MHz 7.538 MHz | 30.000 kHz | 829.01875 MHz -43.02 dBm 63.79 dB 22.02 dB
Z.538 MHz 15.000 MHz 1 _100.000 kHz |__834.86349 MHz 5002 dBm 17 d8 -37.02 d8 7.538 MHz 15.000 MHz | 100.000 kHz | 829.14660 MHz -38.21dBm | 58.97d8 | -25.21dB
~
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Conducted Spurious Emission
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dg

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dg Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmck PABS Limit Tmnk PARS
10 diRE—$PURIOUS LINE ABS PABS _10 ddRE—$PURIOUS LINE ABS PABS
P US_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm: -30 dBr
-40 dBm FET -40 dBm Lo
pr— o AP Prev— gy fr i
50 dB . P i ctthut Bund 50d8 " o
70 dBy 70 dB
-80 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 731.41117 MHz -58.25 dBm -45.25 dB 30.000 MHz 806.500 MHz 100.000 kHz 690.27724 MHz -58.42 dBm -45.42 dB
836,500 MHz 1,000 GHz | 100.000 kHz 907.14311 MHz -57.50 dém -44.50 dB 836,500 MHz | 1.000 GHz 100.000 kHz 846.70854 MHz -57.61 dBm -44,61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62859 GHz -47.03 dBm -34.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -47.23 dBm -34.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -41.92 dBm -28.92 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99525 GHz -42.02 dBm -29.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.41915 GHz -42.95 dBm -29.95 db 7.000 GHz 9.000 GHz 1.000 MHz 7.86303 GHz -42.87 dBm -29.87 d&
— W
( )i ] T o8 ( X ] I v

Date: 14.JUN.2017 22:57:45

Date: 14.JUN.2017 22:58:40

Middle Channel / 16QAM

Middle Channel / QPSK

Date: 14.JUN.2017 23:00:17

Date: 14.JUN.2017 23:01:13

Spectrum = p rum S
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit rthm—k PABS Limit (thnrk PABS
BPURIOUS _LINE_ABS PABS 10 Adne SPURIOUS LINE_ABS
| & 1 o
_LINE_ABS_ US_LINE_ABS_
-30 de
40 d8
me il e e bl P S S
-50 dB .
-70 dB
-80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 740.33646 MHz -58.40 dBm -45.40 dB 30.000 MHz 806.500 MHz 100.000 kHz 761.29148 MHz -58.52 dém -45.52 dB
836,500 MHz 1,000 GHz | 100.000 kHz | 846.38187 MHz -57.45 dBm -44,45 dB 836.500 MHz | 1.000 GHz 100.000 kHz | 903.22303 MHz -57.47 dBm -44.,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -47.41 dBm -34.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.10 dBm -29.10 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85527 GHz -42.05 dBm -29.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GHz -42.97 dBm -29.97 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86103 GHz -42.64 dBm -29.64 dB
~r -m-m_
L )| J Qi L ] J ¢ -
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 10.80 dé

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dg

Mode Auto Sweep

Date: 14.JUN.2017 23:02:50

Date: 14.JUN.2017 23:03:46

@1 AvgPwr @1 AvgPwr
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30.000 MHz 806.500 MHz 100.000 kHz 794.27624 MHz -58.34 dBm -45.34 dB 30.000 MHz 806.500 MHz 100.000 kHz 696.87419 MHz -58.18 dBm -45.18 dB
836,500 MHz 1,000 GHz | 100.000 kHz 849.81194 MHz -57.47 dBm -44.47 dB 836,500 MHz | 1.000 GHz 100.000 kHz 899.79296 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -47.31 dBm -34.31dB
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30.000 MHz 806.500 MHz 100.000 kHz 719.76949 MHz -58.44 dBm -45.44 dB 30.000 MHz 806.500 MHz 100.000 kHz 734.90367 MHz -58.36 dBm -45.36 dB
836,500 MHz 1,000 GHz | 100.000 kHz 920.53671 MHz -57.62 dBm -44.62 dB 836,500 MHz 1.000 GHz 100.000 kHz 935.07368 MHz -57.49 dBm -44,49 dB
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30.000 MHz 806.500 MHz 100.000 kHz 802.81347 MHz -58.32 dBm -45.32 dB 30.000 MHz 806.500 MHz 100.000 kHz 774.87344 MHz -58.47 dBm -45.47 dB
836,500 MHz 1,000 GHz | 100.000 kHz 894.56618 MHz -57.74 dém -44.74 dB 836,500 MHz | 1.000 GHz 100.000 kHz 919.88337 MHz -57.62 dBm -44,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -46.11 dBm -33.11dB 1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -47.35 dBm -34.35 dB
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836,500 MHz 1,000 GHz | 100.000 kHz | 894,72952 MHz -57.64 dBm -44.64 dB 836.500 MHz | 1.000 GHz 100.000 kHz | 911.55320 MHz -57.44 dBm -44.44 dB
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30.000 MHz 806.500 MHz 100.000 kHz 723.65005 MHz -58.42 dBm -45.42 dB 30.000 MHz 806.500 MHz 100.000 kHz 737.62006 MHz -58.28 dBm -45.28 dB
836,500 MHz 1,000 GHz | 100.000 kHz 952.38736 MHz -57.41 dBm -44.41 dB 836,500 MHz | 1.000 GHz 100.000 kHz 986.68806 MHz -57.64 dBm -44,64 dB
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30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -57.66 dBm -44.66 dB 30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -57.94 dBm -44.94 dB
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30.000 MHz 806.500 MHz 100.000 kHz 706.96364 MHz -58.50 dBm -45.50 dB
836.500 MHz 1.000 GHz 100,000 kHz 846.05519 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.51 dBm -34.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41.97 dBm -28.97 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.86153 GHz -43.26 dBm -30.26 dB
ST
L J1 J (L[] o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Date: 15.JUN.2017 15:02:30

S rum "‘g‘
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit frmrk PARS
10 ddRE—PPURIOUS LINE ABS PABS
-10 def*—
| SPURI LINE_A
-20 dBr
-30 dBr
-40 dBm
R AN et o
e e e v
-70 dBi
-80 dB
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 791.55985 MHz -58.34 dBm -45.34 dB
836,500 MHz 1.000 GHz 100.000 kHz 941.11713 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -46.83 dBm -33.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz - 2 dBm -29.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.87053 GHz = S dBm -30.25 d&
Nig
L J J e

Middle Channel / 64QAM

Date: 15.JUN.2017 15:03:46

ctrum
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
9
Limit rihrrk PABS
r‘PllR]tlllS INE_ABS PABS
LINE_ABS_
-30 df
40 de
e Pt BRI S
-50 dBt
-70 dB
80 dB
-90 di
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 733.35145 MHz -58.32 dBm -45.32 dB
836.500 MHz 1.000 GHz 100,000 kHz 945.85390 MHz -57.58 dBm -44,58 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -47.11 dBm -34.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.00 dBm -29.00 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.39815 GHz -43.15 dBm -30.15 dB
ST
L J1 J L1} o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Repo

rt No. : FW740840

LTE Band 26 / 5SMHz

Highest Channel / 64QAM

Date: 15.JUN.2017 15:05:03

g rum "‘g‘
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 1}1:\(‘!{ PARS
10 ddRE—PPURIOUS LINE ABS PABS
-10 def*—
| SPURI LINE_A
-20 dBI
-30 dBr
-40 dBm
e AP
50de K .
-70 dBi
-80 dB
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 729.08283 MHz -58.40 dBm -45.40 dB
836,500 MHz 1.000 GHz 100.000 kHz 912.20654 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -47.10 dBm -34.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -29.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GHz -30.05 dB
Nig
L J J e

LTE Band 26 / 10MHz

Middle Channel / 64QAM

Date: 15.JUN.2017 15:06:19

ctrum -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgpur
Limit ’I,hm-k PABS
10 diRE—$PURIOUS LINE ABS PABS
-10 defE—f
LINE_ABS_
-30 dBi
-40 dBi
N AN INAANAN ol At i o]
-50 dB = T
p—
70dB
80dp
-90 di
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -57.62 dBm -44.62 dB
836,500 MHz 1.000 GHz 100.000 kHz 891.62612 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -46.94 dBm -33.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.31 dBm -29.31 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.86003 GHz -43.26 dBm -30.26 d&
2ig
L J1 J GINENNED we

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Date: 15.JUN.2017 15:07:35

Spectrum | @
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit lihr‘rk PARS
_10 ddRE—_$PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBI
-30 dBr
-40 dBr
g~ 2 WAAAAL Lo, -~
50 dB - il —
-70 dB
-80 dB
-90 dBI
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 722.48588 MHz -58.35 dBm -45.35 dB
836,500 MHz 1.000 GHz 100.000 kHz 888.84940 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz - 6 dBm -33.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -29.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.43014 GHz -30.20 dB
Nig

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FW740840

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0106
40 Normal Voltage 0.0016
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FW740840

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
BW 15MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0114
40 Normal Voltage 0.0105
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e’ FCC RF Test Report

Report No. : FW740840

Appendix B. Test Results of ERP and Radiated Test

ERP
LTE Band 26 / 1.4MHz (Average) (GT - LC =-2.6 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 22.83 0.1919 18.08 0.0643
Middle QPSK 3 0 22.46 0.1762 17.71 0.0590
Highest 3 0 23.00 0.1995 18.25 0.0668
Lowest 1 3 22.10 0.1622 17.35 0.0543
Middle 16QAM 1 3 21.79 0.1510 17.04 0.0506
Highest 1 3 22.15 0.1641 17.40 0.0550
Lowest 1 3 21.01 0.1262 16.26 0.0423
Middle 64QAM 1 3 20.67 0.1167 15.92 0.0391
Highest 1 3 21.21 0.1321 16.46 0.0443
Limit ERP < 7W Result PASS
LTE Band 26 / 3MHz (Average) (GT - LC =-2.6 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.84 0.1923 18.09 0.0644
Middle QPSK 1 0 22.49 0.1774 17.74 0.0594
Highest 1 0 23.02 0.2004 18.27 0.0671
Lowest 1 0 2211 0.1626 17.36 0.0545
Middle 16QAM 1 0 21.84 0.1528 17.09 0.0512
Highest 1 0 22.27 0.1687 17.52 0.0565
Lowest 1 0 21.04 0.1271 16.29 0.0426
Middle 64QAM 1 0 20.70 0.1175 15.95 0.0394
Highest 1 0 21.25 0.1334 16.50 0.0447
Limit ERP < 7W Result PASS
LTE Band 26 / 5MHz (Average) (GT - LC =-2.6 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.85 0.1928 18.10 0.0646
Middle QPSK 1 0 22.52 0.1786 17.77 0.0598
Highest 1 0 23.02 0.2004 18.27 0.0671
Lowest 1 0 22.15 0.1641 17.40 0.0550
Middle 16QAM 1 0 21.88 0.1542 17.13 0.0516
Highest 1 0 22.39 0.1734 17.64 0.0581
Lowest 0 0 21.02 0.1265 16.27 0.0424
Middle 64QAM 0 0 20.67 0.1167 15.92 0.0391
Highest 1 0 21.24 0.1330 16.49 0.0446
Limit ERP < 7W Result PASS

Bl-10of 2



SPORTON LAB.

FCC RF Test Report

Report No. : FW740840

LTE Band 26 / 10MHz (Average) (GT - LC = -2.6 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 49 22.68 0.1854 17.93 0.0621
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 21.97 0.1574 17.22 0.0527
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 20.87 0.1222 16.12 0.0409
Highest - - - - - -
Limit ERP < 7W Result PASS
LTE Band 26 / 15MHz (Average) (GT - LC =-2.6 dB
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.03 0.2009 18.28 0.0673
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 0 22.23 0.1671 17.48 0.0560
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 0 21.17 0.1309 16.42 0.0439
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 7W Result PASS
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Report No. :FW740840

Radiated Spurious Emission

<For Bottom Ant.>

LTE Band 26
<For SIM 1>
LTE Band 26 / 1.4AMHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Frf&tin;y (cIJEBRan ) (Ialénr:) Limit Reading Power loss Gain PO'?EIZV?IO”
(dB) (dBm) (dBm) (dB) (dBi)
1628.14 -66.56 -13 -53.56 -68.27 -70.93 2.88 9.40 H
2442.21 -70.89 -13 -57.89 -76.95 -76.84 2.5 10.60 H
Lowest 3256.28 -69.55 -13 -56.55 -77.55 -75.37 4.63 12.60 H
1628.14 -69.74 -13 -56.74 -71.58 -74.11 2.88 9.40 V
2442.21 -71.08 -13 -58.08 -77.03 -77.03 2.50 10.60 \%
3256.28 -69.40 -13 -56.40 -77.43 -75.22 4.63 12.60 \%
1636.74 -71.73 -13 -58.73 -73.44 -65.12 2.88 9.40 H
2455.11 -70.75 -13 -57.75 -76.81 -75.92 2.5 10.60 H
Middle 3273.48 -69.24 -13 -56.24 -77.24 -76.61 4.63 12.60 H
1636.74 -72.40 -13 -59.40 -74.24 -76.77 2.88 9.40 V
2455.11 -70.86 -13 -57.86 -76.81 -76.81 2.50 10.60 \%
3273.48 -69.17 -13 -56.17 -77.20 -74.99 4.63 12.60 \%
1645.34 -71.75 -13 -58.75 -73.46 -76.12 2.88 9.40 H
2468.01 -70.65 -13 -57.65 -76.71 -76.60 2.5 10.60 H
Highest 3290.68 -69.38 -13 -56.38 -77.38 -75.20 4.63 12.60 H
1645.34 -72.42 -13 -59.42 -74.26 -76.79 2.88 9.40 V
2468.01 -70.82 -13 -57.82 -76.77 -76.77 2.50 10.60 \%
3290.68 -69.22 -13 -56.22 -77.25 -75.04 4.63 12.60 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

LTE Band 26 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.3 -65.98 -13 -52.98 -67.69 -70.35 2.88 9.40 H
2442.45 -70.93 -13 -57.93 -76.99 -76.88 2.5 10.60 H
Lowest 3256.6 -69.51 -13 -56.51 -77.51 -75.33 4.63 12.60 H
1628.3 -68.79 -13 -55.79 -70.63 -73.16 2.88 9.40 V
2442.45 -71.03 -13 -58.03 -76.98 -76.98 2.50 10.60 V
3256.6 -69.50 -13 -56.50 -77.53 -75.32 4.63 12.60 V
1635.3 -72.00 -13 -59.00 -73.71 -65.12 2.88 9.40 H
2452.95 -70.61 -13 -57.61 -76.67 -75.92 2.5 10.60 H
Middle 3270.6 -69.29 -13 -56.29 -77.29 -76.61 4.63 12.60 H
1635.3 -71.31 -13 -58.31 -73.15 -75.68 2.88 9.40 V
2452.95 -70.71 -13 -57.71 -76.66 -76.66 2.50 10.60 \%
3270.6 -69.21 -13 -56.21 -77.24 -75.03 4.63 12.60 V
1642.3 -72.44 -13 -59.44 -74.15 -76.81 2.88 9.40 H
2463.45 -70.52 -13 -57.52 -76.58 -76.47 2.5 10.60 H
Highest 3284.6 -69.22 -13 -56.22 -77.22 -75.04 4.63 12.60 H
1642.3 -72.72 -13 -59.72 -74.56 -77.09 2.88 9.40 V
2463.45 -70.89 -13 -57.89 -76.84 -76.84 2.50 10.60 \%
3284.6 -69.07 -13 -56.07 -77.10 -74.89 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FW740840

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.5 -65.57 -13 -52.57 -67.28 -69.94 2.88 9.40 H
2442.75 -70.81 -13 -57.81 -76.87 -76.76 2.5 10.60 H
Lowest 3257 -69.33 -13 -56.33 -77.33 -75.15 4.63 12.60 H
1628.5 -67.00 -13 -54.00 -68.84 -71.37 2.88 9.40 V
2442.75 -70.90 -13 -57.90 -76.85 -76.85 2.50 10.60 V
3257 -69.38 -13 -56.38 -77.41 -75.20 4.63 12.60 V
1633.5 -70.87 -13 -57.87 -72.58 -65.12 2.88 9.40 H
2450.25 -70.42 -13 -57.42 -76.48 -75.92 2.5 10.60 H
Middle 3267 -69.13 -13 -56.13 -77.13 -76.61 4.63 12.60 H
1633.5 -69.82 -13 -56.82 -71.66 -74.19 2.88 9.40 V
2450.25 -70.68 -13 -57.68 -76.63 -76.63 2.50 10.60 \%
3267 -69.08 -13 -56.08 -77.11 -74.90 4.63 12.60 V
1638.5 -72.60 -13 -59.60 -74.31 -76.97 2.88 9.40 H
2457.75 -70.54 -13 -57.54 -76.60 -76.49 2.5 10.60 H
Highest 3277 -69.24 -13 -56.24 -77.24 -75.06 4.63 12.60 H
1638.5 -72.40 -13 -59.40 -74.24 -76.77 2.88 9.40 V
2457.75 -70.83 -13 -57.83 -76.78 -76.78 2.50 10.60 \%
3277 -68.96 -13 -55.96 -76.99 -74.78 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FW740840

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1629 -65.90 -13 -52.90 -67.61 -65.12 2.88 9.40 H

2443.5 -70.49 -13 -57.49 -76.55 -75.92 2.5 10.60 H
Middle 3258 -68.99 -13 -55.99 -76.99 -76.61 4.63 12.60 H

1629 -66.83 -13 -53.83 -68.67 -71.20 2.88 9.40 V

2443.5 -70.53 -13 -57.53 -76.48 -76.48 2.50 10.60 V

3258 -68.85 -13 -55.85 -76.88 -74.67 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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Report No. :FW740840

<For SIM 2>
LTE Band 26 / 1.4AMHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1628.14 -71.94 -13 -58.94 -73.65 -76.31 2.88 9.40 H
2442.21 -71.04 -13 -58.04 -77.10 -76.99 2.5 10.60 H
Lowest 3256.28 -69.66 -13 -56.66 -77.66 -75.48 4.63 12.60 H
1628.14 -71.50 -13 -58.50 -73.34 -75.87 2.88 9.40 V
2442.21 -71.09 -13 -58.09 -77.04 -77.04 2.50 10.60 V
3256.28 -69.60 -13 -56.60 -77.63 -75.42 4.63 12.60 \%
1636.74 -72.91 -13 -59.91 -74.62 -65.12 2.88 9.40 H
2455.11 -70.79 -13 -57.79 -76.85 -75.92 2.5 10.60 H
Middle 3273.48 -69.43 -13 -56.43 -77.43 -76.61 4.63 12.60 H
1636.74 -72.89 -13 -59.89 -74.73 -77.26 2.88 9.40 V
2455.11 -71.06 -13 -58.06 -77.01 -77.01 2.50 10.60 \%
3273.48 -69.35 -13 -56.35 -77.38 -75.17 4.63 12.60 \%
1645.34 -73.02 -13 -60.02 -74.73 -77.39 2.88 9.40 H
2468.01 -70.78 -13 -57.78 -76.84 -76.73 2.5 10.60 H
Highest 3290.68 -69.48 -13 -56.48 -77.48 -75.30 4.63 12.60 H
1645.34 -72.29 -13 -59.29 -74.13 -76.66 2.88 9.40 V
2468.01 -70.80 -13 -57.80 -76.75 -76.75 2.50 10.60 \%
3290.68 -69.40 -13 -56.40 -77.43 -75.22 4.63 12.60 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FW740840

LTE Band 26 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.3 -71.38 -13 -58.38 -73.09 -75.75 2.88 9.40 H
2442.45 -70.87 -13 -57.87 -76.93 -76.82 2.5 10.60 H
Lowest 3256.6 -69.52 -13 -56.52 -77.52 -75.34 4.63 12.60 H
1628.3 -71.63 -13 -58.63 -73.47 -76.00 2.88 9.40 V
2442.45 -70.99 -13 -57.99 -76.94 -76.94 2.50 10.60 V
3256.6 -69.61 -13 -56.61 -77.64 -75.43 4.63 12.60 V
1635.3 -72.93 -13 -59.93 -74.64 -65.12 2.88 9.40 H
2452.95 -70.68 -13 -57.68 -76.74 -75.92 2.5 10.60 H
Middle 3270.6 -69.41 -13 -56.41 -77.41 -76.61 4.63 12.60 H
1635.3 -72.95 -13 -59.95 -74.79 -77.32 2.88 9.40 V
2452.95 -70.77 -13 -57.77 -76.72 -76.72 2.50 10.60 \%
3270.6 -69.40 -13 -56.40 -77.43 -75.22 4.63 12.60 V
1642.3 -73.42 -13 -60.42 -75.13 -77.79 2.88 9.40 H
2463.45 -70.68 -13 -57.68 -76.74 -76.63 2.5 10.60 H
Highest 3284.6 -69.35 -13 -56.35 -77.35 -75.17 4.63 12.60 H
1642.3 -72.65 -13 -59.65 -74.49 -77.02 2.88 9.40 V
2463.45 -70.93 -13 -57.93 -76.88 -76.88 2.50 10.60 \%
3284.6 -69.40 -13 -56.40 -77.43 -75.22 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.5 -71.47 -13 -58.47 -73.18 -75.84 2.88 9.40 H
2442.75 -70.76 -13 -57.76 -76.82 -76.71 2.5 10.60 H
Lowest 3257 -71.08 -13 -58.08 -77.73 -76.90 4.63 12.60 H
1628.5 -71.05 -13 -58.05 -72.89 -75.42 2.88 9.40 V
2442.75 -71.08 -13 -58.08 -77.03 -77.03 2.50 10.60 V
3257 -69.56 -13 -56.56 -77.59 -75.38 4.63 12.60 V
1633.5 -68.90 -13 -55.90 -70.61 -65.12 2.88 9.40 H
2450.25 -75.79 -13 -62.79 -74.09 -75.92 2.5 10.60 H
Middle 3267 -69.26 -13 -56.26 -77.26 -76.61 4.63 12.60 H
1633.5 -69.90 -13 -56.90 -71.74 -74.27 2.88 9.40 V
2450.25 -68.30 -13 -55.30 -74.25 -74.25 2.50 10.60 \%
3267 -69.19 -13 -56.19 -77.22 -75.01 4.63 12.60 V
1638.5 -73.30 -13 -60.30 -75.01 -77.67 2.88 9.40 H
2457.75 -70.91 -13 -57.91 -76.97 -76.86 2.5 10.60 H
Highest 3277 -69.31 -13 -56.31 -77.31 -75.13 4.63 12.60 H
1638.5 -73.09 -13 -60.09 -74.93 -77.46 2.88 9.40 V
2457.75 -71.04 -13 -58.04 -76.99 -76.99 2.50 10.60 \%
3277 -69.34 -13 -56.34 -77.37 -75.16 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1629 -63.94 -13 -50.94 -65.65 -65.12 2.88 9.40 H

2443.5 -70.64 -13 -57.64 -76.70 -75.92 2.5 10.60 H
Middle 3258 -69.27 -13 -56.27 -77.27 -76.61 4.63 12.60 H

1629 -65.58 -13 -52.58 -67.42 -69.95 2.88 9.40 V

2443.5 -70.82 -13 -57.82 -76.77 -76.77 2.50 10.60 V

3258 -69.33 -13 -56.33 -77.36 -75.15 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

<For TOP Ant.>

<For SIM 2>
LTE Band 26 / 1.4AMHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1628.14 -72.20 -13 -59.20 -73.91 -76.57 2.88 9.40 H
2442.21 -70.45 -13 -57.45 -76.51 -76.40 2.5 10.60 H
Lowest 3256.28 -68.96 -13 -55.96 -76.96 -74.78 4.63 12.60 H
1628.14 -65.54 -13 -52.54 -67.38 -69.91 2.88 9.40 V
2442.21 -70.50 -13 -57.50 -76.45 -76.45 2.50 10.60 \%
3256.28 -69.01 -13 -56.01 -77.04 -74.83 4.63 12.60 \%
1636.74 -72.43 -13 -59.43 -74.14 -76.80 2.88 9.40 H
2455.11 -69.60 -13 -56.60 -75.66 -75.55 2.5 10.60 H
Middle 3273.48 -68.35 -13 -55.35 -76.35 -74.17 4.63 12.60 H
1636.74 -68.34 -13 -55.34 -70.18 -72.71 2.88 9.40 V
2455.11 -69.99 -13 -56.99 -75.94 -75.94 2.50 10.60 \%
3273.48 -68.34 -13 -55.34 -76.37 -74.16 4.63 12.60 \%
1645.34 -72.50 -13 -59.50 -74.21 -76.87 2.88 9.40 H
2468.01 -69.99 -13 -56.99 -76.05 -75.94 2.5 10.60 H
Highest 3290.68 -68.58 -13 -55.58 -76.58 -74.40 4.63 12.60 H
1645.34 -66.11 -13 -53.11 -67.95 -70.48 2.88 9.40 V
2468.01 -70.13 -13 -57.13 -76.08 -76.08 2.50 10.60 \%
3290.68 -68.67 -13 -55.67 -76.70 -74.49 4.63 12.60 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

LTE Band 26 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.3 -72.01 -13 -59.01 -73.72 -76.38 2.88 9.40 H
2442.45 -70.71 -13 -57.71 -76.77 -76.66 2.5 10.60 H
Lowest 3256.6 -69.14 -13 -56.14 -77.14 -74.96 4.63 12.60 H
1628.3 -66.17 -13 -53.17 -68.01 -70.54 2.88 9.40 V
2442.45 -70.75 -13 -57.75 -76.70 -76.70 2.50 10.60 V
3256.6 -69.23 -13 -56.23 -77.26 -75.05 4.63 12.60 V
1635.3 -72.92 -13 -59.92 -74.63 -77.29 2.88 9.40 H
2452.95 -70.10 -13 -57.10 -76.16 -76.05 2.5 10.60 H
Middle 3270.6 -68.81 -13 -556.81 -76.81 -74.63 4.63 12.60 H
1635.3 -69.16 -13 -56.16 -71.00 -73.53 2.88 9.40 V
2452.95 -70.10 -13 -57.10 -76.05 -76.05 2.50 10.60 \%
3270.6 -68.79 -13 -55.79 -76.82 -74.61 4.63 12.60 V
1642.3 -73.10 -13 -60.10 -74.81 -77.47 2.88 9.40 H
2463.45 -69.73 -13 -56.73 -75.79 -75.68 2.5 10.60 H
Highest 3284.6 -68.99 -13 -55.99 -76.99 -74.81 4.63 12.60 H
1642.3 -69.24 -13 -56.24 -71.08 -73.61 2.88 9.40 V
2463.45 -70.13 -13 -57.13 -76.08 -76.08 2.50 10.60 \%
3284.6 -68.94 -13 -55.94 -76.97 -74.76 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.5 -73.29 -13 -60.29 -75.00 -77.66 2.88 9.40 H
2442.75 -66.07 -13 -53.07 -72.13 -72.02 2.5 10.60 H
Lowest 3257 -69.36 -13 -56.36 -77.36 -75.18 4.63 12.60 H
1628.5 -64.02 -13 -51.02 -65.86 -68.39 2.88 9.40 V
2442.75 -71.07 -13 -58.07 -77.02 -77.02 2.50 10.60 V
3257 -69.29 -13 -56.29 -77.32 -75.11 4.63 12.60 V
1633.5 -73.25 -13 -60.25 -74.96 -77.62 2.88 9.40 H
2450.25 -70.45 -13 -57.45 -76.51 -76.40 2.5 10.60 H
Middle 3267 -69.22 -13 -56.22 -77.22 -75.04 4.63 12.60 H
1633.5 -68.86 -13 -55.86 -70.70 -73.23 2.88 9.40 V
2450.25 -70.72 -13 -57.72 -76.67 -76.67 2.50 10.60 \%
3267 -69.19 -13 -56.19 -77.22 -75.01 4.63 12.60 V
1638.5 -69.03 -13 -56.03 -70.74 -73.40 2.88 9.40 H
2457.8 -70.58 -13 -57.58 -76.64 -76.53 2.50 10.60 H
Highest 3277.0 -69.25 -13 -56.25 -77.25 -75.07 4.63 12.60 H
1638.5 -59.11 -13 -46.11 -60.95 -63.48 2.88 9.40 V
2457.8 -70.71 -13 -57.71 -76.66 -76.66 2.50 10.60 \%
3277.0 -69.10 -13 -56.10 -77.13 -74.92 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FW740840

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1629 -70.17 -13 -57.17 -71.88 -74.54 2.88 9.40 H

2443.5 -70.22 -13 -57.22 -76.28 -76.17 2.5 10.60 H
Middle 3258 -69.22 -13 -56.22 -77.22 -75.04 4.63 12.60 H

1629 -71.50 -13 -58.50 -73.34 -75.87 2.88 9.40 V

2443.5 -70.32 -13 -57.32 -76.27 -76.27 2.50 10.60 V

3258 -69.22 -13 -56.22 -77.25 -75.04 4.63 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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